
©2020 Copyright Kappers Fabricating, Inc.   All rights reserved Page 1

Rear Receiver		  PART #101810

Item # Qty. Description
1 1 Rear Receiver

2 1 Receiver Bolt Plate

3 1 HK-373

3.1 2 M10-1.50 x 80 Hex Flange Bolt

3.2 2 M10-1.50 Hex Flange Nylock Nut

3.3 3 M8-1.25 x 25 Hex Flange Bolt

3.4 3 M8-1.25 Hex Flange Nylock Nut

Kit Components:

KAWASAKI TERYX KRX 1000

1

3.1

3.3

3.4

3.2

2



©2020 Copyright Kappers Fabricating, Inc.   All rights reserved Page 2

Note: Make sure all hardware needed to complete this 
mount is in the package. Thoroughly read through and 
understand the instructions before installing.
Note: If OEM rear bumper is installed, removal of the 
rear bumper will be required before following the below 
installation instructions.

1.	 Set rear receiver (1) in place and loosely secure the 
bottom of the receiver using bolts (3.1) and nuts 
(3.2) as shown in Figure 1.

2.	 Slide bolt plate (2) behind the rear differential plate 
lining up the holes in bolt plate (2) up to the top 
holes in rear receiver (1) and secure using bolts (3.3) 
and nuts (3.4) as shown in Figure 1.
Note: Bolt plate (2) not visible as it is behind the 
rear differential plate on the machine.

Note: If installing OEM rear bumper, remove bolts 
(3.1) and nuts (3.2), set rear bumper in place and 
secure using bolts (3.1) and nuts (3.2). 

3.	 Tighten all hardware evenly.

INSTALLATION INSTRUCTIONS
Figure 1

3.1
3.2

3.3
3.4

1


